Ehe T2 BH2H0#% INDUSTRIAL SEWING MACHINE

MIOIDIELL
FT7000

HIGH SPEED FLAT BED
INTERLOCK MACHINE

C Parts List )

B FEEM A9 BMR/A8 CHING CHI MACHINE CO.,, LTD Ver 1.0 2006.10
http://www.kingtexsewing.com.tw NO.FT6301-1G-06-10



MODEL NUMBERING

FT7000-0- 356 M/UFP-1/PA/BS002

@ @ 0B 6 ©

ModelO

FT70:Flat Bed Type Interlock Machine.
FT72:Flat Bed Coverstitch Interlock
Machine For Heavy Materials.

FT74:Flat Bed Coverstitch Interlock
Machine With Top Feed Mechanism.

No. Of Needles -
22-Needle
33-Needle
44-Needle

Top Coverstitch Code :
0 : without Top Coverstitch
[]: with Top Coverstitch

Application Codeld

00-0:General Plain Seaming (Basic Type)
02-0:Double Chainstitch Tape Attaching

02-1:Triple Chainstitch Seaming

03-0:Tape Binding (Collarette Binding)

10-0:Pocket Lining Seaming Device

11-0:Bottom Hemming

13-0:Overlock Seam Covering

(Folding Over, Overlock Seam Width Under 3.0m.m.)
13-1:0Overlock Seam Covering

(Flattening Out, Overlock Seam Width Under 3.0m.m.)
13-2:Overlock Seam Covering

(Folding Over, Overlock Seam Width Under 6.0m.m.)
15-0:Pin Tack Seaming

29-0:Electronic Type Elastic Tape Or Lace Attaching
(With Right Hand Side Fabric Trimmer)
39-0:Mechanical Type Elastic Tape Or Lace Attaching
(With Right Hand Side Fabric Trimmer)
39-1:Mechanical Type Elastic Tape Or Lace Attaching
(Without Right Hand Side Fabric Trimmer)
39-2:Elastic Tape Or Lace Attaching

(Without Mechanical Type Upper Metering Device)
60-0:4-Needle 6-Thread Flat Seamer

Needle Distance -
40:4.0 mm
48:4.8 mm
52:5.2 mm
56:5.6 mm
60:6.0 mm
64:6.4 mm

Optional Device:

BS002:Built-in Type Synchronizer

KTI:suction Type Chain Cutter

MNOO03:Carry-on Mini-Motor

RP002:Pear Puller

TB:Reinforcing Tape Binding.

TB003:BELT LOOP SEAMING

TCO001:Pneumatic Type Tape Cutter.

TC002:Electrical Type Tape Cutter.

TCO003:Pneumatic Type Tape Cutter.(For FT7003 Usage)
TCO004:Pneumatic Type Tape Cutter.(For FT7039 Usage)
TCO005:Electrical Type Tape Cutter.(For FT7039 Usage)
UFP-1:Pneumatic Type Under Bed Thread Trimming System

For Cylinder Bed Interlock Machines (UTD2,STD)
UFP-2:Pneumatic Type Under Bed Thread Trimming System

For Cylinder Bed Interlock Machines (UTD2,WPC)
UFP-3:Pneumatic Type Under Bed Thread Trimming System

For Cylinder Bed Interlock Machines (UTD2,STD,WPC)
UFP-4:Pneumatic Type Under Bed Thread Trimming System

For Cylinder Bed Interlock Machines (UTD2,STD,WPH)
UFP-5:Pneumatic Type Under Bed Thread Trimming System

For Cylinder Bed Interlock Machines (UTD2,WPH)

PA:Angle Seaming

UFE-1:Electric Under Bed Thread Trimming System (UTE2,STE)
UFE-2:Electric Under Bed Thread Trimming System (UTE2, WPH)
UFE-3:Electric Under Bed Thread Trimming System (UTE2,STE,WPH)

(Folloins Attachments Are Not Including In Machine Model Numbers)
TFU:Upper Tape Feeding Device.
BOF:Bed-On Type Tape Binder (For Flat Bed Coverstitch Interlock Machine Usage)

Shape Of Needle Plate Tongue :
L:For Light Weight Materials.
M:For Medium Weight Materials
H:For Heavy Weight Materials.
S:For Special Sewing Requirement




H#k TABLE OF CONTENTS

Frae % @ HX
Ref. No. Description Page Number
1 A EEZ A Frame COMPONENTS (—) =mmmmmmmmmmmmmm e e e e 1
2 ARSI EEZ A Frame COMPONENtS () =mnmmmmmmmmmmmm e e e oo 3
3 SESHHLAR S EA R FThread Tension Mechanism (FT7000) --------mmmmmmmmmommm e 7
4 B B8 B2V 3 Bushing And O] Sal == -mmmmmmmm e oo 11
5 TN EL A BE 24 Lower Main Shaft COMPONENTS === mmm s 13
6 I Efi B A B 2544 Upper Main Shaft COMPONENTS === e e e 17
7 St ELAHRE Z 1 Needle Bar MEChaniSm =-----m-mmmmmmm e oo 19
8 JBR Jil B AH B8 25 2FPresser FOOt MeChaniSIm =-=--nmmmmmmm s 21
9 HE A A7 B B RS preader Mechanism (FT7000 Only) -------mmmmmmmmmm e oo 23
10 A AR B Bl B A REL 0Oper MeChaniSm =-----smmmmmmm s 25
11 TEAG B AR AEFced MeChaniSIm =--m-mmmmm s s 27
12 S HL A B R B N eedle Guide And Feed Driving --------mmmmmmmmmm oo 29
13 THVE R AL ubrication MeChaniSM === --nnmmmm oo oo oo oo 31
14 66707 #EZEThread Stand 66707 === mnmmmmm oo oo 35
15 BB A SuppOorting Board =-=-e-ememeeme e m e e 37
16 LB R ACCESSEITES = mmmmmmmm e e e 39

17 FHATEHFNFRGauge Parts List -=-nmmmmmmmmm oo 41



| AfE LA EEEA(—) Frame And Cover (—)




| AfE LA EEEA(—) Frame And Cover (—)

Jr ok
Ref. No.
1

O 00 1 O\ L A~ W o

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

Ykl iR sk

Parts Number
2220000101
8MC04281207D
2200000103
2200000104
22000001051
2200000139
2220000107
2200000108
22000001091
8SMO5281017A
2210000111
2210000112
2280000113
8MB04283809E
2200000228
8MB04280605M
8MN04280400A
2210000118
2210000119
2210000120
8MC04280507D
8MB04280707M
2280000123
8MC04280807D
8MA04280307A
8MB04281607A
2200000136
2280000128
8MMO06402010A
2210000130
66485-2

66620
2210000133
2210000134
2100000244
8MM10603016A
66485-3
66480-14
66485-4
66485-5

#

T

Description

FH#fzE Top Cover

B2 4% Screw (CTO102 M4=0.7#12) ==emmmmmmmmmmmmmmmeomeocemeo oo ceoceeoe

)
i

#1525 Needle Cover

EE]

Gasket (CT0103) -

O1l Window (CTOT104) m-mmmm o
FLEE Plug (CTOL0S 1) ffimmmmememmemememmemememmemememmemememmememeemememeenemes
TN Knock Pin (CTO139)=nmnmmmmmmmmmmmmmmm s

Gasket

FLZE Plug (CTO1091) I ffinmmmmmmmmmmmmmmm s
W5 Stud (SH0243 3/8"-28%10) ==nnmnmmmmmmmmmmmmmmmmeocmomooeoc oo

£12 Oil Filter Cover

HiE

f]Z Oil Filter Cover

Gasket

B2H5 Stud (CT0227 M4-0.7#38) =-nemmmmmmmemmmemmeemmmemmmemmemmeemmnemmnennee
# P #E Disk Washer (CT0228) ==--n--mmmmmmmmmmm oo
I Stud (CT0230 M4-0.7#6) -----nmnmmmmmmmmmmmmm oo
B Screw (CT0229 MA-0.7#4) <nnemmmemmeammecne e

TREME Rubber Cushion
J& Rubber Cushion

=
IS

Latch Spring

145 Screw (CTO122 M4-0.7%8) =--mnmmmmmmmmmmmcmmeomomoeococo oo
BEF5 Stud (FTO122 M4-0.7%21) =mmnmmmmmmmmmmmmmmem e

S

Side Cover Holder

B2 Screw (CTO130 MA4-0.7%8) ~-renmremmemmemmemmeemmemme e mecnececeee
I N (O (T L
B2 5% Screw (CTOT24 MA-0.7#16) --nmemmemmemmmemmeemmemmemee e

fLEE
HLUH

Plug (CT0136) ---

Frame Unit

1845 Screw (SHO444 M6-1%20) =mnmmmmmmmmmmmm e e

NEEJI#E Supporting Bar

HLI$ZAR Model Plate

HET
THES
TH1
THIE]

Rivet (6620) -----

Gasket
Oil Reservoir

Seal (Sh0244)-----

B2 4% Screw (CTO138 M10-1.5%30) <mmeommmmemmmmemmmemmeeemmeeemm oo

PR E$AR Model Plate

AR SR Machine No. Plate -----=-==mmmmmmm e
HIEEAIR Model Plate --------mnsmmmmmmmm oo
EZEA Top Cover Plate =-=-=nmnmmmmmm e oo

e e e S N e e e O B e N S @ R e R R e S T e A T N T e e A T e e e R R R e R e N I e e



)

) Frame And Cover (.

2 ARG BLAR SR



2 ARG BLAN SRR )

Jr ok
Ref. No.
1

*7)

**3

*4

o0~ O\ L

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

Ykl iR sk

Parts Number
2210000201
2280000202
2280000203
22100002041
2280000205
90WWO060
2210000207
8MB03200306A
2280000209
8ME04281408A
8ME04280708A
2200000210
2200000209
8MC04280807D
2210000215
2210000216
8MK04281007A
8ME04281008A
2210000219
2210000220
2210000221
2210000222
900R060
2200000910
90ER040
22000002081
22100002271
2200000212
2210000229
2210000230
2210000231
2210000232
8MB04281007K
2210000234
8MB04280507K
2210000236
8MB04280807K
2210000238
2210000239
2210000240
2280000241
8MC04281407D
2280000243
8MB04284209E
2200000228
8MN04280400A
8MB04280705M
2210000119
22100002491
8MC04280507D

CZ

Description

25 Rear Cover -

Frame And Cover ()

NEERTZE B Movable Block -------mmmmmmmmmme oo
NEERTZE GBI Movable Block -------mmmmmmmmm e

HHEE Cloth Plate
NEERHTEE X8 Front Cove Holder

IR Wave Washer (Ct0124)---mmmmmmmmememem e

A& Latch Spring

02454 Screw (UTBO436 M3-0.5%2.5) <memeommmmmemmmemeomemeemeeecmemecceee

T4 Cloth Plate

B2 4% Screw (CT1140 Ma-0.7#14) <ommeeommmmemmmmemmeemmeemmeemmeemmeeennee
B Screw (CTO206 MA-0.7#7) <onmemmmemmmemmemmemmeemmemeemeemeemeemeemeeee
E12 Rear Cover (CT0210) -mmnmmmmmm e e oo
THES Gasket (CT0209)-=-=nmmmmmmmmmm oo
B85 Screw (CTO130 Mé=0.7#8) wemeemmemmemmemeemeemeemmememeemeemeemmemenen
EFE Oil Filter COVEr -=-mmmmmmmmmm e

HIE Gasket

1845 Screw (FT0217 M4-0.7%10) ----nmmmmmmmmm e
B2 4% Screw (FT0218 M4-0.7%10) «-nneemmeemmmemmeemmeemmeemmeemmeeemeeemmeemes

£l2  Oil Filter Cover

HIES Gasket

IEEISA StOpPPEr PN --nsmmmm oo

T Spring

VB OIL RN (P6)<snmeemmmemmmmemmeemmmmmmeemmsemneemmeemeeemmeemmeemmeeemmeenee
#E Washer (CT0910) -=-mmmmmmmmm e e e e e oo

EFH1E ERing --

FLFE Plug (CTO2081) [ ff1mrmrmmmmemmemmemsemmemeemememecne e
FLFE Plug (FT02271) I fhi--mmmmemmemmemmemmemmememememne s e mememnecncee

$F## 2 Needle Bar Protector
£/Z Oil Filter Cover

HE Gasket

fifj 2K & Crankshaft Bushing
HE Gasket ------

I 4% Screw (CT1237 M4-0.7%10) =--nm-mmmmmmm s

1 B)$y Pushbutton Stop

0245 Screw (FT0235 M4-0.7#5) <eommmmemmmmeommmemeeeceeeeeeeeceeee

$145 )% Needle Plate Seat

B2 5% Screw (CTO21S MA-0.7#8) wmemmmeemmmmemmmeemmeemmeeem oo

T8 Knock Pin

B Ol Filter COVET =mmmmmmmmmm s

yHEr Gasket
@ 8E Hinge

B4R Screw (CT0225 M4-0.7#14) ~m-mmmmmmm oo

NEERTE Front Cover

HE % Stand (FT0244 M4-0.7#42) =-neeeemmmmeaimmeee e

T Disk Washer (CT0228)

B2 4% Screw (CT0229 MA-0.7#4)wmwmwmmemmemmemmemmememem s memeememem e
B2H% Stand (FT0247 MA4-0.757) ~nemmemmemmemmemmememmemmemmemsemmememennennen e
JREEIZIE Rubber Cushion ------mmsmmmmmmmmmo oo

#e% Latch Spring

B AR Screw (CTO122 M4-0.7%5) <mmmmm oo

—_
O

DO — D = = DD = DD = = DN D = DD LD e e e e e e = DD R e e e e DD O



)

) Frame And Cover (.

2 ARG BLAR SR



2 ARG BLAN SRR )

7%
Ref. No.
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65

Ykl iR sk

Parts Number
8MB04280707M
2220000243
2210000253
2100000223
8MC05321209D
22100090124
8MMO04281607A
8MN04280600C
22000001091
8MMO04281007A
2210090121
2200001025
8MMO05321409A
8MA95300307A

CZ

Description

Frame And Cover ()

BEHS Stand (FTO122 MA-0.7%7) <mcemeemeemmemmeameameemeemmemeemeameemeemmemenen
[EE5RF€ % Thread Protect Plate (CT0243) =---mmmmmmmmmmm oo
walEEREZ Oil Cooling Fan Guard -------=-=-m-mmmmmmmm ool
B Washer --mmmmmmm e e e
BEHRScrew (F02-55 M5-0.8%12) =mmmmmmmmmmm e e oo
FARH Washer --mmmmmmm e
BEAR Screw (FT0202 M4-0.7%16) ==m-mmmmmmmmm e e

BEHR Screw (CT1104 MAHE) =mmmmmm s e o e
FLIE PIUE (CTO109 1 )-mermmmmmmemmmemmemmemmmemmeemmemsemmeammemeemmeemeeemeemeas
AR Screw(FT0203 M4-0.7%10) =mmmmmmmmmmm e
BEAR  SCIEW mmmmmm e e o e e
BB WaASHET =mmm e e e e e
B SCrew (CTO632 MS-0.8%14) <wemmeemmmemmemeemmeemmemmemeemmeemeemeennea

BRWE Nut

*: 40M,48M,56M FFor 40M,48M,56M

*% . 64M HFor 64M

— DN DD — — U — L R A N I e



338Gt Bk ) EE ZEH(FT70004) Thread Guide And Tension Components (For Ft7000)




3B g1 E R ) EE ZE-(FT70004) Thread Guide And Tension Components (For FT7000)

Jy k%
Ref. No.
1

O 00 1 O\ L A~ W o

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

S i

Parts Number
2100001121
2100001123
2200000303
2100041131
2200000305
2100001127
2100001126
22000003081
22000003091
2220000310
2200000311
2200000312
2220000313
8MC04280807D
2210000315
2200000357
2210000317
2210000318
8MB04280807K
2200000317
2220000331
2200000327
2220000328
8MNO03200500A
8MN04280600A
2210000326
2100000223
90ST0410
22000003351
2200000336
66800
2200000338
2200000339
2200000340
8TE03440806A
2200000356
2200000343
2200000355
2200000345
8ME04280708A
2200000347
2200000348
2200000349
22000003501
8MC03200807G
2210000346
2200000353
2200000354
8MC04280507D
2200000359

CZIN

Description Amt.Req.

i JIEAEEIENE Tension Nut (Red ) (Sh1121)----mmmmmmmmmmmmmmmoco oo
G T e} )58 k) J P —
E4 Bushing (CT0303) =--nmmnmmms oo
i EE Spring (Yellow) (SHII31)--mnmmmmmmmmme e
SEEEE Spring Seat (CT0O305) ----nnnnmmmmmmmmmm oo
SEFEHE Felt (SHI12T) cwommmmemmmemmmemmmemeemme oo eeemeeemeece
ik JIPE % Tension Disc (SHI126) ---mnnmmmmmmmmmmmmsmso oo
BEHE Stud (CTO308) --nnmmmmmmmr oo
fBe Spacer (CT0309) ==-mmmmmmmmmmmm oo
FARRIBI Release Wedge  -----mmmmmmmmmmmmms oo
AR Thread Guide (CTO311) --mmmmmmmmmmsmm s
AR Thread Guide (CTO312)---nnmnmmmmmmmrmms e
s JIPERIAHIE Tension POSt SUPPOIt ----nmmmsmmmsmmmm oo
AR Screw (CTO130 M4-0.7%8) =--n-mmmmmmmmmmmmm e
L Thread Guide -------mmmmmmmmm s
T (O Y
L Thread Guide -------mmmmmmms s
B Thread Guide -------mmmmmmmms s
N (O 1 Y P LA —
R Thread Guide (CTO317)-mnmmnnmmmmmmmmmmsmms oo
AR Thread Guide ------nsmmmsmmmsmmm oo
HARE Thread Guide Pipe -----smmnsmmmmmmmm oo
A Thread Guide Holder ------mmmmmmmmmmmmm e
IR Screw (STBOL116 M3-0.5%5) --mmmmmmmmmmms e
N T (S D Y L L R —
B Thread Guide ------smmsmmmmmms oo
FARE Washer W3 mom e
TEALHH Knock PN —-mmmmmmmmm oo
HFR  Cooler Oil Tank (CT0335) =--m-mnmmmmmmmmmmm oo
HIFFZE Cooler Oil Tank Cover (CT0336) -=-=-=m-mnmmmmmmmmmmmmmm oo
T 00 N
78 Wick Clamp (CTO338)--+nrmrmmmmemmemmemnemsemeomemene s
FFBBE Felt (CT0339) -mnmmmmmmm s
R Thread Guide (CT0340) ----nmmmmmmmmmmms oo
R R S LW oo
FEEE SPring (CTO0356) ---nnmmmmmmmmrm oo
AR Thread Guide (CT0343) ---mnnmmmmmmmmmmsm oo
i JI¥ET#E Tension Disc (CT0355) -----mmmmmmmmmmm s
AR Thread Guide (CT0345) ---mmnmmmmmmmmmmrm e
BRAR Screw (CT0206 M4-0.7#7) =-ncmnnmmmmmmmms s
i JIPEHAH#E Thread Retainer Support (CT0347) -------nsmmmmmmmmmmmnmme e oo
$HARFEHIMR Thread Guide Plate (CT0348) -----nsmmmsmmmmmmsmmcm oo
FHERPETHIRAMR Tension Control plate (CT0349) -------smmmmmmmmmmmme e
SEEE Spring (CTO0350) -mmnsmmmmmmmmmm e
BRAE  Stud (CTO351 M3-0.5%8) «mmnmmmmmmmmmmmm oo
B Thread Guide -------mmsmmmmmms oo
i Thread Guide (CT0353) --mmnmmmmmmmmmmmm oo
BRFE Stud (CTO0354) -mmmmmmmrm oo
B8 Screw (CTO122 M4-0.7%5) -eecmemmeommemmemmemmememmem e memeeneee
LR EE RS Takeup Arm Protect (Ct0359)--------mnmmmmmmmmmmmcmcmcoee e

—
(el

=D /= e e = W N N e = L N NN RN/ /O = W= — W



338Gt Bk ) EE ZEH(FT70004) Thread Guide And Tension Components (For Ft7000)




3B g1 E R ) EE ZE-(FT70004) Thread Guide And Tension Components (For FT7000)

755
Ref. No.
51

52

53

54

55

56

57

S i
Parts Number
90SP0206
2100001122
22000003611
222A0000370
227A0000342
221A0000356
2100001121A

I
Description

HEESE Spring Pin (CT0360) ---------m-mmmmmmmameen
E45 Bushing (SH1122) ---cmmmmmmoi e
JEHE Stud (CTO361) -m-mmmmmmmmmm oo
F255 %0 Thread Tension Mechanism Asm.----------
75 7324 Thread Retainer ASm -------czccomonee

FZ44H Thread Tension Mechanism Asm. (FO346A)----mmmmmmmmmmmmmmcceeeee

o J7E R EmE Tension Nut ( Yellow ) (Sh1121)



A Bl @ Byl Bushing And Seal

A

D




A Bl @ Byl Bushing And Seal

7%
Ref. No.
1
2
3
4
5
*6
*7
*8
*9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
32

Ykl iR sk
Parts Number
2210000401
66800
2210000403
2210000404
2200000404
2220000405
2200000406
2210000408
2200000408
2200000409
2200000410
2200000411
2210000413
2210000414
2210000415
2210000416
2210000417
2210000418
2210000419
2210000420
2210000421
2210000422
2210000423
2210000424
2210000425
2210000426
22000001091
22000002081
2210000429
2210000430
2200000422
2210000432

%o T
Description

Hili# Bushing

T 0 0 AT <

Hili# Bushing
Hili# Bushing
HE Oil Seal
i Bushing
HiE Oil Seal
i Bushing
i # Bushing
fifi# Bushing
fifi# Bushing
#ifi# Bushing
fHi# Bushing
hE Oil Seal
#Hi# Bushing
#ii# Bushing
E Oil Seal
#ili# Bushing

FLZE Plug ----

Hii# Bushing
Hili# Bushing

FLZE Plug ----

HE Oil Seal
Hili# Bushing
i # Bushing
i Bushing

(CTOA04) —mmmemm e

(X0 710
(CTOAOR) <wmmmmmmmmmemmmmmmmmee e mmmeeee e mmeeeeemmmmmeeeemmeee
(CTOA0Q) mmmmmm e
(CTO410) mmmmmmmm e
(CTO4T 1) mmmmmmm e

R S —

FLFE Plug (CTO1091) [ €frmmmmmmmmmmmmmmmmmmeemmmmemeee oo
FLIE Plug (CTO2081) [ flhmmmmmmmmmmmmeemmmmmmmmeemmmeeeeemmeeeeee oo

FL3E Plug ----
FL3E Plug ----

FLIE Plug (CT0422) —mmmmmmmmm oo
Gl Bushing (RIGHt) —m-mmmmmmm e s e

*ELA | AfifEWith top cover thread
R HA FEffEWithout top cover thread

e e e e e e e e e e e el e e e T e N e e B T S R SR NG TR S



5. FT4600/FT4700/FT6200/FT6500/FT7000 |~ HiH & AH B 2544
Lower Main Shaft Components For FT4600/FT4700/FT6200/ET6500/FT7000

(RN

R L L.

2

Z




5. FT4600/FT4700/FT6200/FT6500/FT7000 |~ HiH & AH B 2544
Lower Main Shaft Components For FT4600/FT4700/FT6200/ET6500/FT7000

Jr k%
Ref. No.
1

O 00 1 O\ L B~ W o

1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

YrkliR %

Parts Number
2210000501
8MN06400800C
8MNO06400600A
8MK85240607A
2210000505
90BB2552154
2200000505
90BB2047144
2210000509
2200000606
90BB2042126
2210000512
2210000513
2210000514
8MH05320400A
90BB153209
221A0000562
2210000518
8MB85241306K
2210000520
8MNO05320500E
2210000522
2210000523
8MMO05321209A
8MNO03200300A
2210000526
8MB03200606K
2210000528
66800
8MNO04280400A
90BB103511
90ER060
2210000533
2210000534
2210000535
221A0000563
2100000223
8MB85240407A
2210000539
8MB04280807K
2210000541
5221NG00562
2210000543
8ME03200606A
221A0000545
2210000546
2210000547
8MB03200405A
2210000318
2200000354

I A&
Description Amt.Req.
FZFFER Belt PUlly mmmemm e s e e e e 1
BEA% Screw (CO502 M6G-1%8) = mmmmmmmmm s e e e

BEA% Screw (C0244 M6-1%6) ~mmmmmmmm s e oo

BEA% Screw (FT0504 M3.5-0.6%6) =-mmmmmmmmm e e

%alE G Oil Cooling Fan
TEEREH K Ball Bearing (CT0504)

w2 lm Timeing Pulley (CTOS505) -=-m-=mmmmmmmmmmm s mmm e
PR Ball Bearing (CT0506) =----=mnmmmmmmmmmmmm s oo

IEFE Worm

£ Bushing (CTOO06)-=--mnmmmmmmmmmmm st

Rl 7K Ball Bearing

ififi Shaft
sHfgs Shaft Joint

Biii i Looper Thread Takeup Cam

BEHE Screw (C0O523 M50, 8% 4 )< mm e e e

IR EREf X Ball Bearing

f Ui fH Eccentric Asm. (FOS20A) =-mmmmmmmmmm oo

SHAE Connecting Rod

1245 Screw (FT0519 M3.5-0.6%13) =mnmmmmmmmmmmmm s

/@ Eccentric

1% Screw (C0903 M5-0.8%5) =mmmmmmmmmmmmmm s mm s s

sEfESS Connecting Pin

BEfN Lever

BEAR Screw (FO524 M5-0.8%12) ==mnmmmmmmmmm s
BEAR Screw (COLLS M3-0.5%3) wmmmmmmmmmmmsm oo

lidEE . Counterwe

ight

B2 Serew (C1207 M3-0.5%6) =mmommmmmm oo m e
FHHH Crank SHaft —-mmoommmmm oo

HiER Oil Wick

BEEE Screw (C0229 MA-0. 754 ) moommmm e

REREH K Ball Bearing

EIEHIER E RINg ---mmmm s e e e e e
FARE W aSher-mmmmm e e e

EfER Collar

st asEEENHH Driving Shaft

EfiERAE Collar Asm. (FOS34A)-nmnmmmmmmmm s

FAE Washer (W3)

1245 Screw (FT0538 M3.5-0.6%5) =-nmmmmmmmmmmmmocmmom oo

<+ 4% Support

BE A5 SCrew (CO21S MA4=0.7#8) wnmmememmmeeeemmmeeemmmeeemmeeeemmmeeemmeeeanae

AR SR Support

#8425 Needle Guide NGFOOD?2) ==-=-==mmmmmmmmmmmmm oo

S ARAY Thread Guide Seat

B Screw (C0235 M3-0.5%6) -rmmemmemmemmmmeemmemeem oo
B Thread Guide Asm. (FO539A)--mnmmmmmmmmmme oo

EHL Thread Guide

A5 Washer
1245 Screw (F054

3 Thread Guide

1 0 0

BEHE StUA (CLOBSA)wmmmmmmmmmmmmmmmmemmmemmeemmem oo eemeen

e el S B N B N e A i e S O O B R e e e e e e e e S T O R e S N T e S e e e N e N R e e N I e e e e e e e e e e @) T =N



5. FT4600/FT4700/FT6200/FT6500/FT7000 |~ HiH & AH B 2544
Lower Main Shaft Components For FT4600/FT4700/FT6200/ET6500/FT7000

(RN

R L L.

2

Z




5. FT4600/FT4700/FT6200/FT6500/FT7000 |~ HiH & AH B 2544
Lower Main Shaft Components For FT4600/FT4700/FT6200/ET6500/FT7000

755
Ref. No.
51
52
53
54
55
56
57
58
59
60
61
62
63
64

YrkliR %

Parts Number
2200000355
2200000356
2200000357
2210000554
8MB85240807K
2210000556
2200000547
8MN06401100C
8MNO06400800A
221A0000560
227A0000342
8MN05320600C
8MNO05320600A
222A0000645

CZN

Description

IR 7P Tension Disc (CT0355) -mmmmmmmmmmmmmmmomo oo
FEIZ T TEE Spring (CT0B356) —ommmmm s
BEME NUt (CTO357) o mmmmm i m s
I SUPPOIT =mmmmmmmmmmm o m e
B2 4% Screw (FO555 M3.5-0.6%8) =-mnmmmmmmmmmmm e

sE g Thread Guide ---

OFGAHER O Ring (CTOSAT) wwmeemmemmmmmmemmemeemeem oo
BEAR Screw (COS48 MO-1H11) mommmmmm oo
HEES Screw (CO549 M6-1#8) —mmmmmmm oo
ARAEAH Collar ASM.('FOS523 A )-mmmmmmm oo
o5 JIPEHIFH Thread Retainer ASM —--m-mommmmm oo
B2 SCrew (CT350248 M6-0.8%6) <nnememememmemememmemememememeemememeememeee
B 5% Screw (MT0729 M5-0.8%6) <o o mmm o

B PEUHR Toint Asm



A
L N

s N 2
’ \

6. FT7000 I #ifi e AH Bd 224 Upper Main Shaft Components For Ft7000

/
/ jmmmmm et

/
IrTT T T T 2 \\
\

.
S

A ’
om0y

A,

/
s
Y
e
’
/
/

B~
o

/
M S




6. FT7000 _I-#ifi B AH B 22 4 Upper Main Shaft Components For FT7000

Jy k%
Ref. No.
1

O 00 1 O\ L A~ W o

1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
%34
%35

36
37
38
39
41
42
43
44
45
46
47
48
49
50

Ykl iRk

Parts Number
2280000601
8MN06400800C
8MNO06400600A
2220000604
90BB2047144
2200000606
2200000607
2200000608
22200006091
2200000610
2200000509
8MB04280807K
2210000613
90SCR150
90BB1535115
8MNO06400500A
2200000617
2200000619
8MB95301407K
8MB85241006K
2200000622
8MB03200806K
2200000624
8MMO06401610A
8MMO05321009A
2200000627
2200000628
2200000629
2200000630
90SW050
8MMO05321409A
2200000633
2210000634
8MB85240806K
2210000636
2100001404
66800

66800
8MBB85240607K
8MN06401100C
8MNO06400800A
222A0000645
222A0000646
222A0000647
222A0000648
222A0000649
222A0000650
66480-11
8MMO03200606A

CZIN

Description

FlmHandwheel ------m-mmmmmmm e
BEAEScrew (CO502 MO-1%8) =--mmmmmmmmmmmmmmm oo
HEfAScrew (CT0244 M6-1%6) =-mmmmmmmmmmmmmmmem e
O 0 )
BEREf & Ball Bearing (CT0506) ~-m-mmmmmmmmmmmemm oo
LA LG 00t (CTO606) ~-nmemmeemmemmemmemmemeemeemeemmememeas
w2 Timeing Belt (CTO607) ---=--mmnmmmmmmmmmmmme oo
B R iFmTimeing Pulley (CTO608) =-----mmmmmmmmme e
e
EE A Joint (CTO610) ~-m-mmmmmmmmmmmm s
RrgE Balance Weight (CT0509) ---mmmmmmmmmmmmmcmcmcceeeee
HEAR Screw (CO215 M4-0.7%8) =-mmmmmmmmmmmcmmemc e
BRI Crank Shaft —--m-mmmmmmm oo
CIBFATIE C Ring (CTOG14) —memmememmememmemeememeememeememe
IRERERZK Ball Bearing (CTO615) ----mmmmmmmmmmmmmcm e
HEAR Screw (COS13 M6-1%5) m-mmmmmmmmmmmcme e
#4 - Rubber Seat (CTO617) -m-m-mmmmmmmmmmmcmm oo
AR Connecting Rod (CTO619) ---mmmmmmmmmmmmmmcmcmmcmeecee e
B25% Screw (C0620 M4.5-0,75%14) <<neemmemmemeemmemmemeameemeas
B25% Screw (C0621 M3.5-0.6%10) <nxemmemmemmeameemeemeemmemenee
EEES), Orient Guide (CT0622) -----nmmmnmmmmmmmmmcmcmmmmcmcmeee
B4 Screw (C0623 M3-0.5%8) <-enwmmememmemmememeememeemeeemeee
HiAN Ball Lever (CT0624) --m-mmmmmmmmmmmmmcme oo
HER% Screw (CO625 M6-1%16) =-mmmmmmmmmmmmcmmmcmcmmcecmcoee
1E5% Screw (C0626 M5-0.8%10) ~-mnmnmmmmmmmmmmc e
FAEE Washer (CT0627) -m---nmmmmmmmmmmmmmmcm oo
[EEE Spacer (CT0628) --m-m-mmmmmmmmmmmm s
B SHAft (CTO629) —-nmemmemmemmemmemmemmemeemeemeemmemmemeemeeee
K FE Bracket (CT0630) --n-mmmmmmmmmmmmmmcmc oo
T Spring Washer (CTO631) -----mmmmmmmmmmmmmmmcmc e
HEAR Screw (C0632 MS5-0.8%14) -mmmmmmmmmmmcmcmmce oo
SR AR Thread Take-up (CT0633)------mmmmmmmmmmmememaeae
BB SR AT Thread Take-up ---------m-mmmmmmmmmmmmmcme oo
BE5% Screw (CO635 M3.5-0,6%8) <nxemmemmemmemeemeemeemmemenee
TEMER Ol SIEEVE ~mmmmmrm e mmm e
FLIE Plug (SHI404) <enmeeemmmemmmeommeemmeemmeemeeemeeammeemeemee
T Ol WCK <mmmmmmemeemmemmemmemsemmemmemmemeemeemmemmememeee
ST Ofl WCK <-mmmmmmeemmemmemmemeemmemmemmemeemeemeemmememeee
HEA% Screw (C0637 M3.5-0.6%6) ~-mnmmmmmmmmmmmmmcmmmccmmceeae
HEAR Screw (CO548 M6-1%#11) --m-mmmmmmmmmmc s
HEAR Screw (C0549 M6-1%#8) --mnmmmmmmmmmemm e
EEETARH Joint ASM ----mmmmmmmmmmm s
EEETAR JoIint ASM ---mmmmmmmmmmmm e
RS Balance Weight ASM -----mmmmmmmmmmmmcmm oo
SEARFH Connecting Rod ASM -----mnmmmmmmmmmmmmmm oo
HHARAE Ball Lever ASMm --------mnmmmmmmmmmmmcmcm oo
SEARFH Connecting Rod ASM -----mmmmmmmmmmmmcmm oo
FARRIPLALE === mmmmmmm oo
BEEAS crew (CT130406 M3-0.5%6) <ceemmemmemmeemeemmemeemmeameemeas

*ELA FEfifEWith top cover thread
R H AT _FAfifEWithout top cover thread

LI = = = = e e e e e DN e e e e DN R e e e e e e e e e = DN DO DD — DD DD = = DD = e e = = DD = O



7.FT4600/FT4700/ FT6200 / FT6500 / FT7000 &4 Bl AH B 254
Needle Bar Components For FT4600 / FT4700 / FT6200 / FT6500 / Ft7000

o2

7. $HEE#RTRY5E Needle Clamp

FT4600 FT4700
A ETIR FT6200 FT6500
needle clamp FT7000-0-02 O M | FT7000-0-03 OO0 M
FT7000-0-2 OO0 M FT7000-0-3 OO0 M
40 5220NC00400
48 5220NC00480
5.6 5220NC00561 5220NC00561
6.4 5220NC00641
8. fEST HE Y15 Needle Req
. FT4600 FT4700
B FT6200 FT6500
UY128GAS FT7000-0-02 00 M | FT7000-0-03 (00 M
FT7000-0-2 00 M FT7000-0-3 00 M
e
Amt.Req. 2 3
. S ERSESFE Needle Plate
FT4600 FT4700 *  FT4700
SHEEEHE FT6200 FT6500 FT6500

Needle Plate FT7000-0-02 O M | FT7000-0-03 0O M | FT7000-0-03 [0 M
FT7000-0-2 (00 M FT7000-0-3 [0 M FT7000-0-3 (L] M

4.0 5222TP00401
4.8 5220TP00484
5.6 5220TP00564 5220TP00564 5220TP00568
6.4 5220TP00642 5220TP00646




7.FT4600/FT4700/FT6200/FT6500/FT7000 $f4% ElAH Be 4
Needle Bar Components For FT4600 / FT4700 / FT6200/FT6500 / FT7000

JPat YrkHRSE I AL
Ref. No. Parts Number Description Amt.Req.
1 2210000701 SEA Thread GUide =------mmmmmmmmmmm e 1
2 8MB85240607K AL Screw (C0637 M3.5-0.6%6) ==nmmmmmmmmmmmmmmmdcooeco oo 1
3 2200000704 B Washer (CTOT04) =-=nmmmmmmmmmmm oo 1
4 2210000704 $FHE Needle BAr ----nmmmmmmmmmmmm oo oo oo oo 1
5 2210000705 $HRERENEE Needle Bar Clamp ---------=mmmmmmmmmmmmomcocococmcmcm e 1
6 8MB95301107K 1% Screw (CO706 M4.5-0.75% 1 1) ==mmmmmmmmmmm e 1
T e $+%8 Needle clamp (See Left Page) --------mmmmmmmmmmmmmmm s 1
8 e $1 Needle --(UYX128GAS See Left Page) ------------mmmmmmmmmmmcmmcmmccomae- -
9 8SH32440300A 5% Screw (SHO465 1/8"-44%2.5) <xmmmmmmmm e 4
*10 2210000710 848 Thread Guide (FTO710) =-=-mnmmmmmmmmmmmmm oo 1
11 8MN08401600E B85S Screw (CtO618 M18-1%16) =-mnmmmmmmmmmmmmmmmmm e oo 2
1 e -
13 e $1H7 Needle Plate (See Left Page) =--------=-mmcmmmmmmmmmcmmmoccccccocooees 1
14 8SF36400706C IE5L Screw (CO712 9/64"-40%7) =mnemmmmmmmmmmmmm oo m e 2
15 8MB04281607A 855 Screw (COT724 M4-0.7%16) ==mnmmmmmmmmmmmmmmm oo 2
16 2270000714 ZRfr$E Balance Weight ---m-mmmmmmmmmmm s 1
17 8MMO05321009A 4% Screw (CT626 MS-0.8%10) =--mnmmmmmmmmmmmmmmmmcmm s cocoec oo 1
18 2270000716 A Washer (CTOT716) ==mnmnmmmmmmmmmmm s s 1
19 8MMO04282507B B5% Screw (FTO719 M4=0.7#25) <-eneemeemeammameamemcemeemeameameamememeemeemea 2
20 2210000720 SRR Connecting ROd ==-=-=m=mmmmmmmm e oo oo oo 1
21 90NBO81113 gt Ball Bearing (CT0719) ---mmmmmmmmmmmmmmmm oo oo 1
22 2100001404 FLZE Plug (SHI404) =-mmmmmmmmmmm e e e oo 2
23 66800 T 21 1
24 2270000720 RS RO P —onememem e e e e e 1
25 22000001091 FLIE Plug (CTOLO19) [ fflmmmmmmmmmmmmmmmm s oo 1
26 2200000722 YEBE Slide BIOCK (CTO722) <enmemmmemmmemmeemmeommemeemmemmemmeemmemmemeemmenee 1
27 2210000727 VS Guide BIOCK =mmmmmmmmm s oo s 1
28 2210000728 SEREEHIER Felt GUard ---------m-mmmmmmmmmm oo 1
29 2210000729 SEZEE Flell —omememm e e e 1
30 22100007301 EAIHFE Cooler Oil Tank =----=-mmmmmmmmmmmm oo 1
31 2210000731 A ZE Cooler Oil Tank COVEr ----n=mmmmmmmmmmmmmcmcococmcoccccceooeoe 1

*HAF [ AfifEWith top cover thread



8. FT4600/ FT4700 / FT6200 / FT6500 / FT7000 B il B AH B 25

Presser Foot Components For FT4600 / FT4700 / FT6200 /FT6500 / Ft7000

= =
O
o o0 < | -
2z s 2|3
£E33 S| 8
mEeg =
S S S| K
| Sl | N
Sallss [V IV
b, L,
= s
O
OO
20|12 3| 3
O QN | 5| A
A S o B =1 =
ClEE | Bl
o FFOO (aW) fal [aM)
o) LRI o S| D
o O N ISyl ISl
2|  EE|S|3|8
& WUF |
[a®
W\/
jindl
A
IE | <« < ol wl| ol <
paiy WNLAwm < | || o
K
oS
A
v
—

R\
N
O /7////

9 D)l

‘V////

il
)
=
—
=

| I
()
\ |mmunl”'




8. FT4600/ FT4700 / FT6200 / FT6500 / FT7000 B il B AH B 25
Presser Foot Components For FT4600 / FT4700 / FT6200/FT6500 / EFT7000

JFoR YrkHRSE

Ref. No. Parts Number

1 2280000801

2 8MB05320509G
3 2220000803

4 2210000804

5 2200000805

6 8MCI95300808E
7 2200000807

3 8MB95301407K
9 2210000809

10 2200000810

11 2200000811

12 2220000812

13 2220000813

14 8MH85240300A
| S ——
15-A 5220PF0356M
15-B 5221PF0956C
15-C 5220PF0356D
15-D 8SB24560405A
15-E 5220PF0056L
16 2200000816

17 2200000817

18 2220000818

19 2200000819

20 90SP0416

21 2200000821

22 2200000822

23 8MC95300606F
24 2200000824

25 220A0000825
26 2200000826

27 8MMO05321409A
28 90ER030

29 2200000829

30 2200000830

31 2200000831

32 8MC06401008E
33 2210000833

34 2210000834

35 8MB85240607K
36 2200000836

37 8MK95301407A
38 2200000838

39 222A0000842
40 220A0000840
41 8MB03200405A

CZN

Description

JBR FIEREEMZEME Spring ReguUlAtor —-----mmmmmmmm e
WS Screw (CTO802 MS-0.8%5) «aneemmmemmmemmemeemmeemmeamsemeemmeameeemeannea

BRME Nut -------
% Spring ---

JER Jl A S A R Presser Bar Clamp ------mmmmmmm e
B2 4% Screw (CT1038 M4.5-0.75%8) ==mmmmmmmmmmm e
Y538 GuideBlock (CTOB07)mmnmmmmmmmmmmmm e e e
5% Screw (CO620 M4.5-0.75%14) «enmeemmmmeemmeemmeameeemeemmeammemeemeannen

HE A

P Spring ----

JBRHTAZE Presser Bar (CTO810) ~-m-mmmmmmmmmm s e e e
FELV FT Oil Separator -=--=-=-mmmmmmmmm s
FRENER Stop COLlAr ==-mmmmmmm oo s oo

[EE ) 7] Knife

PR SCrew (CTO813 M3.5-0.6%3) wemmemmemmemmeemmeameemeammeameemeemmeaneen
JEJl Presser Foot(See Left PAge) =----mmmmmmmmmmmmm oo
BEAR Screw (M3.5-0.6%8) mmmmmmm s oo e e
BEAR Screw(1/8"-44% 11) mmmmmmm s e e

IEME Nut -------

BEKS Screw (SHOAT3 3/32"-56%4) <ceemmemeammemmemmemmemeemeemeemeememeemeemen
SEARTER Curl Guard ------m-mmmmm s
T EE Spring (CTO816) -m-mnmmmmmmmmmmmm s oo
SHAEL LANK (CTO817) <nmmemmeemmmemmmemeemmeemmeemmeemeeammeammeemeeammeemmeemee
SR T Safety Plate Holder ) -----mmmmmmmmmmmme e
SR Lever (CTO819) —mmmmmmmmm o s
TEEEPE Spring PIN(CTO820) ~----nmmmmmmmmmmmm s
T EE Spring (CTO821) ---mmmmmmmm s oo
FTEE CollAr (CTO822) <ceemmemmeemsemeemmemmeameamsemmemmemeemeemeemeemememen
B85 Screw (CTO823 M4.5-0.75%5.5) cemmemmemmeameemmemmememeemeemeemmememen
Y (O 0L
ETEFH Collar ASM.(CTO822A) ~-m-mmmmmmmmmmmmm s
FHEFRE Lever (CT0826) =-mmmmmmmmmm oo
BES% Screw (CT0632 M5-0.8%14) <<neemmemmemmemeemeemmemmemeemeemeemeemememen

EFH1ER E Ring

(CTO828) wwmmmmmmmmmmmmemmmmmmemee e mmmeeeemmmmeeeemmmmeeene

SHAESS Connecting Pin (CT0829) ----mmmmmmmmmmmm oo
SRR LAnK (CTO8B0) cnnmemmemmeemeemeemmemmememeemsemmemmememeemeemeemmemeeen
FHAE Lever (CTO831) m-mmmmmmm s e
HEAR Screw (C0832 M6-1%9.5) ~mmmmmmmmmmm e
2025~ 0 0 LG 1
BAB RO StOPPEr —----mmmmmmmmmermo oo
BEE% SCrew (CO637 M3.5-0,6%6) <enremmemmeameemeemmemmemeemeemeemeemmemeameemen
HiAH Drive Arm (CT0836) --n-mnmmmmmmmmmmmemm oo
HEAR Screw (C0837 M4.5-0.75%14) ~m-mmmmmmmmmmmm oo
B Shift (CTO838) <-memmememmemmemmemmeemmemeemmemmemeemeemeemeemmememeemeaee
FRENERAH Stop Collar ASM =---mmmnmmmmmmmmmmmmmmm oo
SEAREAH Link ASm.(CTO826A) ~-mmmmmmmmmmmmmmm oo
BEAR Screw (FT0548 M3-0.5%4) ~mmmmmmmmeme e

e el e e e B o R R S S S W I \ND I =i e NS I AN N B e e e e e e e e S N e e e e e N P H e e e A )



0. HEAM AR ER BN FEREFTTO0005 ] Spreader Mechanism FT7000 Only

/.'\\3@\\ N

rs77777577: 8
L ANNNNNY



0, SEAf R ERENAEREFT70008 H Spreader Mechanism FT7000 Only

Jy k%
Ref. No.
1

O 00 1 O\ L A~ W o

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

Ykl iRk

Parts Number
5221SL00560
2200000902
8MNO05320500E
90NB222613
2200000905
90SCR220
8MB04280807K
2200000908
2200000909
2200000910
8MA06400510A
2200000912
8MC95300606F
2200000914
8MMO06401610A
2200000916
2220000917
8MNO06400600A
2220000919
2220000920
2200000921
2200000922
8MHE&5240500A
2200000924
8MB04281207K
220A0000926
220A0000927
66801
222A0000929
222A0000930
222A0000931

CZIN

Description Amt.Rdqg.

BCBARAE BRI SPreader -------smmmsomms oo
LR ECCENITIC ~mmmmmmm e e s s e e e
BEAR Screw (CT0903 MS5-0.8%5) ~mnmmmmmmmmmmm oo
ST Needle Bearing --------m-mmmmmmmmmm oo e
R Connecting Rod ---mmmmmmmmm e oo
BHA CIEAIBRC RING ----nmmmmmmmm oo oo
B Srew (CTO215 MA-0.T#8) <neemmeemmemmemmeemmeameemeammeameemeemmeameemee
BB WaSher m-mmmmmm e e
BHAREE RO Pin -mmmm e me s e e el
BB WaSher m-mmmmmm e e
BEME Nut (CTO533 MO-1%5) =mmnmmmmmmmmmmm ool
TEAIER COllar -mmmmmmemm s e s oo
BE4%R Screw (CT0823 M4.5-0.75%5.5) ==mmmmmmmmmmmmm oo
BERA AR LEVEr -mmmmmmmmmm s oo
BEAR Screw (CT0625 MO-1#16) ==-=mmmmmmmmmmmmmm ool
I e
R Connecting Rod -=-mmmmmmmm s e
B SCrew (CTO244 MB-1%6) —memmemmeemmeemmeammemeemmeameemeemmeameemeemmen
BEFREFE ROA Pin mmm e e s e e e
BHEH Crank Shaft =--emmemem e
B WaSher -mmmmmm e
TBAIER COllAr =-mmmmm s e e e
BEAR Screw (CT0923 M3.5-0.6%4.5) =-=nmmnmmmmmmmmmmmm oo
FEENE Spreader ATm —---mmmem e
B85 Screw (CT0239 M4-0.7%12) wenmeemmemeemeemmeameemeemeeameemmeammeameanee
TBAIBRAE Collar ASIM =mnmmmmmm e oo
TEAIBRAE Collar ASIM =mmmmmmmm e oo
T T N1
AR B LEVET mnmmmmmmmm e e e e e
TR LB AE Collar ASIM ==mmmmm e s e e e e
R LB AR Collar ASIM ==mmmmmm s e e e

—_ = = DD = = DD = DD = = = DD e e e DD R e e e e e e e DN



10. f5 S EREIHRE Looper Driving Mechanism




10. f5 S EREIHRE Looper Driving Mechanism

Jy k%
Ref. No.
1

O 00 1 O\ L A~ W o

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

Ykl iRk

Parts Number
8SB24560404A
2210001002
8MMO04281407A
2210001004
8MNO05320500E
2210001006
2210001007
2200001025
8MA05320408A
2210001010
8MMO05321209A
2210001012
8MB75180505A
2210001014
2210001015
8MN04280400A
2210001017
2210001018
2210001019
2100000403
2210001021
SMMO05321609A
2210001023
2210001024
8MN95300600A
2210001026
8MH95300400A
2210001028
2210001029
8MN06400600A
2210001031
2210001032
2210001033
2210001034
5221LL00561
8MB04280705K
5221NG00561
221A0001038
221A0001039
2100000223
2210001041

I A&
Description Amt.Req.
BEAR Screw (F1001) mmmmmmmmm e e oo oo e 1
R Connecting ROd m-mmmmmmmmm e e e e 1
BEAR Screw (FT1003 M4-0.7%14) =-mmmmmmmm e

R 0B Eccentric

1254 Screw (CT0903 MS-0.8%5) cmmmmmmmm oo

AR $S Lever Pin

f&E: Spacer

AP Washer (CT1025)-mmmmmmmmm o m oo
BEHE NUt (CT1028 M5-0.8%4) nesmeemmeemmmmmemeemmeammemmemmeemmeemeemeamnenes
AR AN Adjusting LeVer =---mmmmmmmmmmm oo oo
BEAR Screw (FT0524 ) ~mmmmmmm s e e e e e

KHE Adjusting Guide Plate

1285 Screw (CTS0218 M2.5-0.45%5) cmmnmmmmmmmmmom oo

ARG Adjusting Stud
EfiE Collar ---

1255 Screw (CT0229 M4-0.7#4) wxmmmmmmmmem e

#ili Shaft
BEfR Lever

BEE YT Slide BIOCK =mmmmmmmmm e e e
FLFE PLUE (SHOAO3) —onmemeememeem oo

%85 Lever Pin

B 4% Screw (RP101-11 M5-0.5%16) --=mnmmmmmmmmmmmmmcm e mococc oo

HFE Rod

SHAESS Connecting Pin

BEA% Screw (FT1025 M 4.5-0.75%6) =-mnmmnmmmmmmmmmmmm e oo

+5# 08 Lever Link

B2 % Screw (FT1027 M4.5-0.75%3.5) ==nmmmmmmmmmmmmmmmm oo

SH£E$S Connecting Pin

B Lever

BE 5% Screw (CTO244 M6 -1%6) ommmmmmmmom e e

1-HEFER Collar
#ifi Shaft

FEEE Rocker Arm

5 Washer
TG #EY Looper

B2 Screw (FT1036 M4-0.7%7) ==nnmmmmmmmmmmmm s

HIE$td% Needle

Guide (NGFOOD1) =--=-mnmmmmmm e e oo

TEALIRAE Collar ASIM, =-mmmmmmmm e e e
BHAAE Lever ASml---mmmmmm s oo e
FA Washer (W3 mmmmmm e e

O Washer

e i i i i e i i i i S B i i i e i i e i i e i i i e S B i e S Bl e S B e e e e e S S R ) |



11 RGBS Feed Control Driving

®

g

\ 7
v
n
\

4



11 RGBS Feed Control Driving

JPak PrkHRSE

Ref. No. Parts Number

1 2210001101

2 2210001102

3 8MMO06401210A
4 8MMO05320809A
5 2210001105

6 2210001106

7 2210001107

3 8MB03200606K
9 2210001109

10 8MNO05320500E
11 90SW050

12 2210001112

13 2100000223

14 2210001114

15 2210001115

16 2200001025

17 2210001117

18 2210001118

19 8MK05201808G
20 221A0001147
21 2210001121

22 2210001122

23 8MK05202108G
24 2210001124

25 2210001125

26 2210001126

27 2210001127

28 8MN04280400A
29 90SP0416

30 2210001130

31 900R070

32 2210001132

33 2210001133

34 8MB04280807K
35 2210001135

36 2210001136

37 8MEQ04281408A
38 2200001141

39 2200001147

40 8MB06401108T
41 2200001142

472 221A0001142
43 221A0001143
44 221A0001144
45 221A0001145

CZN

Description

fif Shaft ----------
HhAH Lever ------

IR Screw (FT1103 M6-1#12) =nmnmmmmmmmm s
WA Screw (CT1145 MS5-0.8%8) =-mnmmmmmmmmms oo
BRI IE Differential Rocker ------s-mmmmmmmmmmo oo
FEE PR EBE Slide BIoCk =-mmmmmmmm oo
Y BEAEAR Slide Block Cap ----mmmmmmmmmmmm oo
IR Screw (CT1207 M3-0.5%6) ==--mnmmmmmmmmmms oo

E 7 Collar ---

B85 Screw (CT0903 MS5-0.8%5) mmmmmm s
78 5 #AFE Spring Washer (CTO631) —-mommmmmmm s

A Link -------

FAPE Washer (W3 )mmmmmmmmme oo e
FEEAEFT Connecting Pin =m--mmmmememsm oo e e
ZEVBRHAR Differential LEVEr =---mmmmmmmmmmm oo
FPH Washer (CT1025) =-m-mmmmmmme e e
FREERENEE Feed Dog SEat -mmmmmmmmmmm e e
BIiR S ERENEE Feed DOg S€at —-mmmmmmmm e oo
BEHR Screw (FT1119 M5-0.5%18)m-mmmmmmmm s e e

past ) JLERCRIEE

£ Bushing ---
A Rod ----m---

Differential Rocker Asm. ---=-==---mmmmmmmmmm

B2 55 Screw (FT1123 MS-0.5%21) <wemmmemmemmmemmmemmemmemmmem oo

B0 3 NCY —
£ Bushing ---

CIPTRIDIER CRING --mmmmmmmmm oo

FENLE Collar ---

BE AR Screw (CT0229 M4-0.7%4) m oo
T EEEH Spring Pin (CTO820) oo oo

HIE s

[F] {5 58 % Spring
O3 %2 O Ring

ZERNUFRRE Shaft ---eomceomoem oo
R BT LeVer -momomomomm oo
BEAR Screw (CTO0215 M4-0.7%8) ===n-mmmmmmmmmmmmmm oo

SRR Stud --

FZEENZNECAR Regulator Plate -------mmmmmmmmmmmms oo
B2 4% Screw (CT1140 MA-0.7#14) onmemmmmmmemmemeem oo
FRIR Spacer (CTI141) —mmmmmmmmm s oo

HEWE Nut ---------

BEFS Stud (FT71140 M-1%11) <<mmeemmmemmmmeemeemmeemeemmemmeemeemeemmeameenee
1EEDER Stopper (CT1142) =m-mmmmmmm s s
HHAE AE Lever Asm. (F1102A) =-mmmmmmmmmmmm s
TENFERAH Collar Asm. (F1109A) ~mmmmmmmmmm oo
FEEEPUE SH Differential Lever ASm.(F111SA )ommmmmmmrmmmmmem e
EAALERAH Collar Asm. (F1127A)-mmmmmmmmmmmmm s

e e el S N e e S N N T e e e S e e R e N B e e N e e e e e S N = R T N N B W I WO IS NS B S I



\> \

LI e A T

4 \\:\\ p !

S
/

-

- o rnS 1
, \»\\w\:ruuu&é\\\ K
/ 4 4

, P)c&nllllr /

;o /e

’
s

BB FENeedle Guide And Feed Dog Driving For Ft7000

s

|

il

SN
EESEN

12. FT7000 &4}

7A

Al

\V

q

.,uvur/
---@
/7
“ R (@74
)
\I’/ /@%\@ /
AN

D

O
—

= [sa)
o™
) 2 N
< =1 = S
. = (e}
N=) ) = O
= =) =)
— — —
o o~ o~
o o o
v v v
<t o
Nel Nej -
o
s S S =4
| = O
. =) =)
— — —
o o~ o~
- o~ o~ o~
[5) v el v
2
=
(53
3
Z.
Gy
(@)
5]
S
=
m
4
a 3| 8| =
va) va) =
= = S
o > S 2
< a = O
il = (=) =)
= IS = I
T
Ry @ = a
=t o —
v v I
= = = =
> S S
~ ) = [}
r (=) =)
— — —
o~ o~ o~
o~ o o
v v v
& & g
A [ <t
® |a| =
e =% B|lEEBIES
B o= RNE £
- 1 = 4
X E|lH |mE W
|5} = =)
& = k= 8
& = =) =
=]
B2l 2| a| x
%f
i)
o




12. FT7000 &4} B340

Jy k%
Ref. No.
1

O 00 1 O\ L A~ W o

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

Ykl iR sk

Parts Number
22100012011
8MB04280807K
2210001203
8MNO06400600A
2210001205
2200001245
2210001207
2210001208
2210001209
90NB121510
2210001211
8MNO05320500E
2210001213
8ME04280708A
2210001215
8MMO06401210A
2210001217
8MB03200605B
2210001219
90NB242810
2210001221
8MN04280500C
2210001223
8MB03200403F
2210001225
2210001226
2210001227
8MB05320805F

8MB85240807K
2210001232
2210001233
2210001234
2210001235
221A0001236
2210001237

8ME03200506A

CZN

Description

BB ENeedle Guide And Feed Dog Driving For FT7000

SEA PR, Feed Bar GUIAE =--nmmmmmmmmmmmmmmmmmemmme oo
B2 A4 Screw (CTO215 M4-0.7%8) =-nmmmmmmmmmmmmmmmmomoemeo oo
SEAG PR, Feed Bar GUIAE =--nnmmmmmmmmmmmmmmmmme oo
B2 ERScrew (CT0244 M6O-1%¥6) -mmmmmmmmmmmmmmmmmmm s
BB S ] Feed Adjusting Shaft-----=--momommmmmomoeccecl
YEHE Slide BIOCK (CT1245) =mmmmmmmm e

W Guide

C BIENGHIER C RING -mmmmmmmmmmm e e e e

WY Slide Block

541l A Needle Bearing

SYEPHRE Eccentric Pin Holder -------msmmmsmmmsmme oo
B2 5% Screw (CT0903 MS5-0.8%5)-wmmemmemmrmeamcemmemmemeameameemcecememcanea
FEPEPE ECCentric Pin —-mmmmmms oo
e e (0 N0 L S ——

HiAH Shaft

B2 Screw (FT1103 M6-1%12) wommmmmmeemmmmmmmeeem oo

Hi#F$5 Shaft Pin

B85 Screw (FT1218 M3-0.5%6) ~-nwrmmemmmemmemmemmeommemeemeeomeemmeem oo
TEAG IR ECCENIIIC =mmmmmmmmmr o

STl 2K Needle Bearing

AR Rod

g N T =i D L Y

#ATE 5 O i Regulating Eccentric

B2 5% Screw (FT1224 M3-0.8%8) «-nnmremmmmemmmeommmeemmeecmce e

% Spring

A Regulating Plate

Bff A i

T PA i Regulating Gear ---------mmmmmmmmm s
B85 Screw (FT1228 MS-0.8%8) -nrmremmemmemmommemmemmemmemem e e
HIEAT G Diff. Feed Dog (See Left Page) ----------smnsmmmmmmmmmmmeo oo
F&AI# Main Feed Dog (See Left Page) -----------mn-mmmmmmmmmmmo oo
B4 Screw (FT0555 M3.5-0.6%8) --wnmwmmemmemmemmemeommemmemmemmemememcenea

Ve EIHES# Rubber Case

FHBDTHETEE GasKet ----mm-ommmmmomemm oo
TEBITIHEN RUbbEr --eeemmmmmmmm e

- Washer

A AE Crank Asm. (F1215A )ommmmmmmm oo

Bz Cover ----

AR RH Feed Dog Asm.(See Left PAge) ----mnm-mmmmmmmmmmmmmcm oo
B SCreW (CTO341 M3-0.5%4.5) wemeemeemmemeemeemmemeemmemmemmemmemmemmemmeemememee

DO — = = = DD = DD = DD = = DD e e e e e e e = DD DD e e e e e = 00— WO



Lubrication System For FT4600 / FT4700 / FT6200 / FT6500 / Ft7000

13. FT4600 / FT4700 / FT6200 / FT6500 / FT7000 {#¥E A%

24

o

Q.
N .@w&
//
/// O
y .
\
\




13. FT4600/FT4700/FT6200 /FT6500 / FT7000 H¥E 247
Lubrication System For FT4600 /FT4700 / FT6200 /FT6500 / FT7000

JPaE YrkHRSE

Ref. No. Parts Number

1 2210001301

2 8MC04280507D
3 2210001303

4 2210001304

5 2210001305

6 2210001306

7 2100000223

8 90SW050

9 8MA05320408A
10 2210001310

11 2210001311

12 8MC04281007D
13 2210001313

14 22000013111
15 8MB04281207K
16 2200001313

17 2100001521

18 2200001315

19 2200001318

20 66792

21 2220001331

22 2210001322

23 2100001536

24 66790

25 2220001325

26 66790

27 2200001327

28 2200001328

29 2100001535

30 2100001533

31 2100001534

32 2200001332

33 2200001341

34 8MN04280400A
35 2200001352

36 8MMO06401210A
37 2200001353

38 2200001344

39 2200001354

40 2200001355

41 2200001356

42 2200001357

43 2200001358

44 8MMO04283007B
45 8MMO04284007B
46 2200001346

47 8MA06400510A
48 2210001348

49 2200001316

50 2200001317

% 18

Description Amt.Req.

FETHEE Q1] RECEIVETr mmmmmmm e e e oo e
B4R Screw (CT0122 M4-.7#5) mmmmmmmm e e e ee
IR % Lubricant Guiding BIOCK ===-=mmmmmm e oo
MEE VI NOZZIE ~-mmmmmm e s e
TETHE Ol PIPE =mmmmmmmm s e e e e e oo e e e
PAEE Indicator SUPPOIt =-=nmmmmmmmm e e oo oo oo
FAR Washer (W3) mmmmmmmm s
FAEE B Spring Washer ----m-mmmmmmmmm oo oo
BENE Nt (CT1028 MS-0.8%4) wenmemmmmmeemmeemmmameemeemmeemeemeemmeameemmeemnen
THE Ol TUDE == m e e e e e oo
FLZE PlUg -o-mmmmmmmm e e e e e s
HEHR Screw (CTO130 M4-0.7%10) ==-mmmmmmmmm e oo
THETFEE Indicator ------mmmmmmme e oo e
EE Ol Filter COVEr =mmmmmmmmmm oo oo
BEHR Screw (CT0239 M4-0.7%12) =-mmmmmmmmm e
OFZTHEIR O RING =-mmmmmmm s e e e e e e
TEPEEE O1l FIlLEr —mmmmmmmm s oo e e
PR AEEETE Oil Filter JOINt —m-mmmmmmm e s sl
o R ) T
THE Q1] TUDE =mmmmm e e e e e
I 0 1 T
YHE O1l TUDE =mmmmm e e e e
HEE Latch Spring (SH1536) ---m-mmmmmmmmmem oo
THE 01l TUDE =mmmmm e e e e e e
B MR One Way Valve =---emmmmm e e e
THE 01l TUDE =mmmm e e e e e e e
THE BETH O1l TUbE JOINE =mmm s e oo e
VB O1] TUDE = mmmmmm e e e e e e
T FEE Oil Tube Joint (SH1535) =m-mmmmmmmm e
BERE Stud -mmmmmm e e
THES S€al mmmm e e e e
THE Ol TUDE =mmm e e e e e e e e
BEHEE WOIm Gear =----mmmmmmm e
AR Screw (CT0229 M4-0.7%40) ==mmmmmmmm e
ZREE PUMD SEAt =mnmmmmmm e s e e e e oo
BEAR Screw (FT1103 M6-1#12) =mmmmmmmmm s e e
EKZE Pump Body ---m-mmmmmmm s oo e
THE Oil TUDE =mmmmm e e e e e e
AT Outside ROTOT =mmmmmmmm s e e oo el
T Inside ROTOI =m-mmmmmmm e e oo o e
JFRHEZE ROtOr CaSE =mmmmmmmmmm e e s o e e
I Y
EFE COVEL mmmmmmm e e e oo
5% Screw (CT1359 M4-0.7%30) =--mmmmmmmmmmmm e e
5% Screw (CT1310 M4-0.7%40) =--mmmmmmmmmmm e e
MEEVHIE NOZZIE ~mmmmmmm e e e e
BEIE NUE (CTO533 M6-1%5) <enmeemmmmemmmemmeeommeemmmemmeammeemmemeeemceemeece
FRER Separate =------mmmmmmmmm oo e
15 Filter Screen Clamp —-------mmmmmmmm oo e e
MR FIlter SCIEEN =mmmmmmmmm e e e oo

e el e e S B S R R e R e N I N B S NN i e S B N o I S O S I e e L el O N e e e e e e B e T e e e e e e I R |



Lubrication System For FT4600 / FT4700 / FT6200 / FT6500 / Ft7000

13. FT4600 / FT4700 / FT6200 / FT6500 / FT7000 {#¥E A%

24

o

Q.
N .@w&
//
/// O
y .
\
\




13. FT4600/FT4700/FT6200 /FT6500 / FT7000 H¥E 247
Lubrication System For FT4600 /FT4700 / FT6200 /FT6500 / FT7000

JPaE YrkHRSE I

Ref. No. Parts Number Description

51 2210001351 THTEI ST O1] WICK = mmm s s e
52 2210001352 ) 2
53 2210001353 BFIH S COVEI mmmmmmmmmm s oo oo e oo
54 2210001354 BFIH S COVEI mmmmmmmmmm s e oo
55 8MB03200506K BE 4% Screw (CT0525 M3-0.5%5) mmmmmmmmmmmm oo
56 2200001366 THHE O] MESH = mmmm s
57 2200001348 TS Of] Tube HOlAer --wnenemsmmemememeosemememememeesememememeeeeemeces
58 2220001349 FHZE Steel Dall = -mmmmmm e e
59 2220001339 TETE I FE Bracket —-=--m-mmmmmmmm oo o s e o e

60 2220001340 W OR1 TUDE JOHL --nnrmmmemmmememmmmmmmemeeme s emsem e ememem e e e e e e eeeeee

— e e DO e



14. 66707 #£Z2 Thread Stand For 66707

X

S

%
%
259,
XS
%
55
%
%%

%
%%
%

%
X,
%

%

&

%

J

I

AR
AR
RN
BRI
RIS
P to”

N,

9%
5%

R
X
9%

X
s
%%

Qo
P o
5 R
NS NN
R
R
R

21

R ,,,
2RI
=

>

AR

R
AKX
%250,

1

1

1

1

1

1

4’21

%
K
5%

%
&
2
%%




14. 66707 ##%% Thread Stand For 66707

Jy ok
Ref. No.
1

O 00 1 O\ L A~ W o

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

Ykl iRk
Parts Number
667051
667052
667053
667054
667055
667056
667057
667058
667059
6670510
6670511
6670512
6670513
6670514
6670515
6670516
6670517
667061
6670519
6670520
6670521
6670522
6670523
6670524
6670525
6670526
6670527
6670528
6670529
6670530
6670531

CZN

Description

FENME Rod Cup ------

A Upper Thread Stand Rod -----=-===m-mmmmmmm e

96 Joint ----------

NHE Lower Thread Stand Rod =----=--==mmmmmmmmmmm oo

#hE Washer -------
BEME Nut ------mmmm-
$UE Bracket -------
PEAR SCrew ---------
HEWE Nut ----m-mmmme-
BEES Screw ---------
JER Arm -----------
2UH Bracket -------

BRI Thread Guide ---=-m-mmmmmmmm e oo
F1% Spool Set for SHOO0S —m-mmmmmmmmm e e

FAEl Spool Pin --

EL#E Spool Retaining Fig ------=-=-mmmmmmmmmmm s oo

FEE A Seat --------

FRAEEE Spool Set Bracket ---m---nmmmmmmmmmmmmm e
T EE B Spring Washer ------mmmmmmmmmmmm oo

BEME Nut ------m-em-

HARE Thread GUide -----mmmmmmmm e e e
FRIEEE Spool Set Bracket ==-m-mmmmm e oo e

#EH Clamp --------
BESR Screw ---------

T EE BB Spring Washer ------mmmmmmmm oo oo

BEME Nut ------mmmm-
## Support Rod -
AR Screw ---------
HEWE Nut ----m-mmmmm-

AREZAR WOOd SCIEW =mmmm e s e e

& Thread Guide

el el e S S SN S e e O ) B B e O O O T O T e e e L S I e e N B e e



15 2&& 4 Table Components

4z
=
ki

Dot

A

P

B—18



15 2&& 4 Table Components

Jy 5%
Ref. No.
1

O 00 1 O\ L A~ W o

11
12
13
14
15
16
17
18

Ykl iRk

Parts Number
2200001501
8MB06404609S
66945
8SAT9180613A
2210001505
66812-2
2210001507
8MB06401012M
8SC79189627B
2200001510
2200001511
66812-1
2200001504
90SW050
8MA06400612A
8MB06406507B
2210001608
8MAO08500613A

. A HE
Description Amt.Req.
T Belt COVEr mmmmmmmmm e e e 1
BEAR Screw (CT1502 M6-1#46) =mmmmmmmm e e 2
TREBE Rubber Cushion =--=-m-mmmmm s 4
BENE NUE (CT1514 5/16"~18%6) wwrmmemmeemmeemmemmmemmeemmemeemmeameemeammeemeen- 12
N 1 T T 8
BYTFEAR Table ---m-mmmmmm e 1
ETEAR Supporting Board -----=-=-mmmmm e 2
BEFE BOIt (FT1508 M6-1%10) w-nmeemmmemmmemmmemmmeemmeemmmemmeemmeemeemeeemee 4
SR UEHE Bolt (FT1509 5/16"-18%96) <enmemmeemmeammmmeemmeemmeameemmeemmeameen- 4
FARE WaSher =-mmmmmmmm e e 12
BIBIR Rubber Washer ------mmmmmmmm oo e el 4
= 1Yo 1
FARE WaShEr ~-mmm e e e e 20
TEEEFE Spring Wahsher —---m-mmmmmmm e 4
BEE NUt (SHO242 M6 1%6) <neemmeemmeemmemmeemmmamsemmmemmeameemmeemmeameemmeamnn 4
BEHE BOIt (CT1507 M6-1#65) wmmmeemmmemmmmemmeemmmemmmemmeemeeemmeemmeemeenee 4
BERE BOIt mmmmm e m s 4
BEE NUt (RPO208 M8-1.25) wermeemmemmmmeemmmemmemeammeammemeemmeameemeamnen 12



16. T EH KM Accesseries




16. L E M Hi4 Accesseries

Jy ok
Ref. No.
1

O 00 1 O\ L A~ W o

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

Ykl iRk

Parts Number
66700

66695

66840
2100001521
66720

66846

66721

66722

66715

66636

66637

66612

66613

66690
66725-11-5
66665

66666

66639

66667
2200001620
2200001621
2200001622
8MC06401008E
8SB36400810E
8SA36400406A
8MB03200405A
2200000228
66857

66858

66451

66831
220A0001632
66200
FT6301-1G-06-10
FT6201-8-06-10

I
Description

EEHHH Pedel Complete
$HfeekH Chain Set --
ZE R A% Threading Bar
g as Oil Filter --

i3} Oil Funnel

e Mechine Cover

% Oiler

®yh Silicon Oil ---

Wi Oil Container

ANAIT Spanner MM
ANAIT Spanner 4AMM
M6 F Wrench 10MM
BT Wrench 7/8MM

T Tweezer

i A4t Retainer Needle
F# T Screw Driver (Large)
i1 Screw Driver (Medium)
ST Spanner 1.5MM
/INEEF- Screw Driver (Small)

= H $5% 5 Safety Plate Support
F#H #5248 Safety Plate Holder

H#H 8% Safety Plate
Screw (CTO832 MO-1%9.5) =-mmmmmm e
Screw (CT1624 9/64"-40%7.7T) = -mmmmmmm e
Nut (CT1625 9/64"-40% 4 ) «mmm e
Screw (FT0548 M3-0.5%4) ~mmmmmmmm e oo

LA
LA
BRE
LE A
#A W Washer

ot 2 111 )
F72E A5 Fabric Guide (R) =---mmmmmmmmmmm oo

HEAL Paster ----------
T H%E Tools Bag --

FEEHE Safety Plate ASm,--mmmmmmmmmm e

R

Guarautee --
(M Parts List----

IR Instruction Manual----------ssmmmssmmmsm oo

L e e e B e e e e e N B e e NN I e e e e e e e e I I e e e i e e



FT7000-0-0 LJLJLIM
FT7000-0- LJLIEIM

FT7000 GAUGE PARTS LIST

Main Parts
(29
N
il Throat plate Presser foot asm Mann feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Modes \ mm S FE EEAE BIE A SHe Fse | TR Hist st $
P00 | 40 | smeoniol | sopropuy (U o SHORIE L soNco0d00 | SIOSLOOSG0 | SIALLOOSEL | SIANGOUS6L | S2INGOOSE
8 | oot | soopRpsse (L DROB oy | SposLos | SILLOBGL | SHINGOOSSL | SHINGOOSE | UYIZSGAS
s6 | somoses | sooepse RO L WOROE T spnepse | SposLO0S | SIILLOeL | SHINGOOSSL | SHINGOOSE #11
60 | somosn | sooeppu (RO L WIORES T epemen | osposLos | SILOSEL | SINGOOSSL | SHINGOOSE
FT7000-0-0 LJLILIH
FT7000-0- JOJCIH
Matn Parts
Pt ‘
2
e \?/ <
B\ ot
A\ B Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle gude Needle guide Needle
Modes \ mm §H BE e Bl SHe R | PR Hiet titgpt $
FIIO00 | 40 | S0TPOAO0 | SIX0PROA I O Nconi0 | S20SLO0S60 | SIILLOOS6L | SI2INGOOS6L | S22INGOOSE2
8 | oo | ooy DML WDRE T g | S;osLos | SIILLODSGL | SINGUSEL | SINGOSR | UYIZSGAS
S6 | SIOTPOOSK6 | S220PFODSG I LD oneposel | S0SLOSE0 | SILLODSGL | SIINGOOSSL | S2INGOOSR #14
64| SOTPOOGM | S20PFOOGA et L SDIDEE - onepoed | S0SLOSE0 | SIILLODSGL | SMINGOOSSL | S2INGOSR




FT7000-0-0 LJOICIW
FT7000-0- LW

FT7000 GAUGE PARTS LIST

Matn Parts
=
>
: ¢
B\ pP\Z 1 J
gl Throat plate Presser foot asm Mann feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Modes \ mm S I it | Rt $h8 Haman | R Hist Host $t
U000 | 6 | Suomhooses | sopRoosed [l SRR spoNcoosel | S0SL00S60 | SIALLOGS6L | S2INGOOSSL | SINGOOS®. | UyInSGaS
64 | oomosss | suoproney 0L DR 1 oppvepen | soosLoose) | SILLOGSGL | SIINGOOSEL | SINGOOSG #11
FT7000-0-0 JOJOIL
FT7000-0- JOOL
Matn Parts
o i
/l’/@
% t 6
# \ g
o\ g Throat plate Presser footasm | Main feed dog Diff feed dog Negdle clamp Upper looper Lower looper Needle guide Needle guide Needle
Models \ mam SH FE el BlE A $h8 FEme | TR e st $
P00 | 40 | soomeondp | sooproey PR OREE 4 onNoon0 | S00SLO0SE0 | SHILLOOSEL | SIANGUOS6L | SZINGUOSG
8 | oo | ooy RO L ORBE 1 onege) | osoosLse0 | SILLOSGL | SRINGOSGL | SRINGISR | UYIZSGAS
6| om0 | sooerses R0 L DO suvggsel | SnOSLO0SED | SIILLOOSEL | SINGOS6L | SIINGUSE #11
64 | soomosio | sooeroey DU L DT neposd | SuOSLO0SED | SIILLOOSEL | SIINGOOSeL | SINGUse




FT7000-0- LICJEIM/KI002

FT7000 GAUGE PARTS LIST

Main Parts
i ST
gl Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle quide Needle guide Needle
Moes \ mm\|  #HE ) T | A A i T Aiet Heitgpt 5
FIIO00 | 56 | S20P00569 | S20PFOOSG T SOONCOOS6L | S221SL00560 SOILLO0SEL | SIINGUS6L | SOINGOSSY | UvIosGas
64| SIOTPOOGT | SOPROG e i SOONCOOG4L | 221500560 SOILLO0SEL | SIAINGOOSSL | S22INGO0S6 #11
*OPTION-MAKE TO ORDER
FT7000-0-02 LJLJM/TB
Matn Parts
P )
w \/ =
ST S
Al Throat plate Presser foot asm Mam feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Modes \ mm $H B e S+ e | TR HieT totst 5t
56 | SuoThooset | SuupFTROsg) RIS SRR spoNcnosel | SmIsLose | SILLOOSEL | SINGOOSEL | SDNGOOSEZ | UyIasGAS
64 | SOOTPGL | SIupFTBOsl) OB SODRER T epvesel | SISO | SIS | SHINGOOSSL | SRINGOSK #11




FT7000-0-02 LI M/TBO0O03

FT7000 GAUGE PARTS LIST

Main Parts
=
AV N \/ < &
O\ gE Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Models \ mm SHi I e Hls A S R TR et et 4
S6 | suoTpooset | SouprTBise) UL o —HIEBE L synensst | SIISLOOSG0 | SIALLONSEL | SDNGOOSGL | SHANGOOSE. | UvinsGaAs
64 | SooTesn | SnIPFTRGM) ——DMEL__ L DS epnepse | SISO | SILLOSGL | SRINGISSL | S2INGOSK #11
FT7002-0-264M
Main Pats %%%
S 4
B\ sz
O\ R Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp | Lower looper (Right) | Lower looper (Left) Needle guide Needle
Models \ mm S R LA Els A st TERACE) | FRESRECE) st ot
64 | S0ITPOGA | S22IPFO2640 SR ML 5)INCOD640 | S2ALLO2641 | S2ILLO2640 | S2INGO26A0 | UY128GAS #11




FT7002-1-364M

FT7000 GAUGE PARTS LIST

Main Parts o
i o
g g %
e\ \ B
F ﬁ‘ . . . . .
- Throat plate Presser foot asm Man feed dog Diff feed dog Needle clamp | Lower looper (Right) | Lower looper (Medium) | Lower looper (Left) Needle guide Needle
Models \ BB $H B ERf | ElRE S+ TREICE) | TR | TR0 gt 3
64 | SOITRIG | SDIPRODSA PRI syNomedl | SIS | SO0 | SILLOSE SINGOS41 | UYIZS0AS 11
FT7003-0-0 LJLIJLIM
FT7003-0- LJCICIM
Main Parts
i
- e i
\gt ‘
Al Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle quide Needle
Modes \ §H ) LA | RS S+ B | T At 1gpt s
3| SRl | SIPR SR ol DR N30
40 | STl | S20PROBAON LA LSO g
48 | SIOTPOMSL | S200PROSI IO T SIS ¥ syncogy | SIISLOOSS0 | SIULLOOSSL | SINGOOSSL | SNGosR | Ul oA
5223FD03560 | S)IDF03363 i
56| SIOTPOBSEL | SPRO3Sel S SONCO0S61
64| STl | SHPRL N




FT7003-1-0 LJOICIM
FT7003-1- LJOIEIM

FT7000 GAUGE PARTS LIST

Matn Parts
ey
" EF fzﬁ
st
gt} Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Modes \ $1i5 ) R | B ¢ AR | TR e st ot
30| SR | SIpRL ML L siNes30
40| PR | SD0PRONOL SO sy
48 | SIoTROMSL | S2PROMSI WAL || syoNenigy | SoISLO0s0 | SRILLOSSL | SINGOOSEL | S2INGUSe U“#fo’AS
S6 | SuumOel | S2PRO3sel LA __|__SOHRL{ sycnsg
64| SOTPOGGAL | S220PROSedI SISO sy
FT7003-0- LI M /TC003
Main Parts
e
(e =
e
ot
it} Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Unper looper Lower looper Needle guide Needle guide Needle
Models \ ¥ S B et | Al s FEse | TR Higgt gt 4t
S6 | SRR | S2IPRIS6l NS Lo PO spNcoos6l | SIISLOOSE0 | SILLOGS6 | S2INGOOSl | SIANGUOS62 | UYIZSGAS
64 | SOITPREL | S2IPRO36L U L SO spNcooeit | SIISLOOSE0 | SILLOOS6 | S2INGOOSeL | - SIINGOOSG #1




FT7003-0-LJLICT M /TC009

FT7000 GAUGE PARTS LIST

Main Parts
i
% =
¢ )
s
A Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Mot \ S5 I e S+ FEES | TS I 2 Hetgpt 5t
S6 | SOITPSE | S20PRSED )y SONCOS6L | SIISLOOSED | SDILLOOSEL | SHINGOOS6l | SIAINGOOSR | UyisGas
64 | SOITPREB | S2IPRO6A0 e L s SOONCOSAL | SIISLOOS0 | SDILLOOS6L | SINGOOs6l | S22INGOOSE2 #11
FT7010-0-388M
Main Part
N\ N\ #E ’
B \gr
LI Throat plate Presser foot asin Man feed dog Diff feed dog Needle clormp Upper Looper Lower looper (Right) | Lower looper (Medium) | Lower looper (Left) Needle quide Needle
Mo \ mm\|  gHE BRI e | an sHe FEsES | FESSIGE) | TRERECh | TR | st st
88 | suurplosso | ooy DR spiNcioas0 | SIISLIOSS) | SILLODGH | SOILLO6A0 | SIALLIOSSD | SINGIOSS0 | UYISGAS




Mamn Parts @
_— .‘ ? @ @
\e/ 0
HIf
B \gt
o\ g Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Unoer looper Lower looper (Right) | Lower looper (Medium) | Lower looper (Left) Needle guide Needle
Modes \ mm\| %M W LR | s 4 FEse | PSR | FRESSCh | TRROD | st b
88 | sooueiossy | sourprloge) R SROED spiNciose0 | SIISLIOSS) | SRILLODGA | SDILLODGAD | SIALLIOSS) | SIINGIOSSO | UYISGAS 1
*OPTION-MAKE TO ORDER
FT7011-0-0 DOCIM
FT70110- OOOM
Main Parts
- <
= - =
LA s i
b} Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Modes \ Sz g e s RS | TR et fosiet I
40 | soeoodor | sopplige RN S oo | SISLOGSED | SIMLLOOS6L | SIINGOOS6L | S22INGOOS6
48 | SIOTPOMS | SD20PFII4R0 et | SOONCOOAS0 | SIQISLOOSGD |  SILLOOSSL | SIANGOOSSL | SINGOOS& | UYIJSGAS
s6 | oo | soprise RS SOOI spnengss | SuIsLoos | SIILLOSEL | SRINGOSG | SIINGUSe #11
64 | soommsn | sopRign DL SONMD T sy | SuISLO0S0 | SIILLOSEL | SRINGHSG | SIINGUSE




FT7013-0- LILJEIM

FT7000 GAUGE PARTS LIST

Main Parts
i
w\ \ ] =
3t
il Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle quide Needle quide Needle
Model \ *% SH FE LA | ELEhE SHe Fiae | TR Hist st $
40 | STPIM | S220PROOAN i — SOONCODAO0 | SIISLOOSE0 | SDDILLOOS6L | SDDINGOOS6L | S22INGOS6)
4§ | STPIME | S2OPROOS e Lt SOONCODAS0 | SIISLOOS60 | SIDILLOOSL | SDDINGOOSEL | SMINGOS®) | UYIJSGAS
S6 | SIS | S20PROSE e SONCOOS6L | SIISLOOSE0 | SDILLOOSGL | SDDINGOOS6l | S22INGOS6 #11
64 | S | S20PROOG e L Sl SONCOOG4L | SIISLOOSE0 | SIDILLOOS6L | SIQINGOOS6L | S22INGOOS6
FT7013-1- DOOM
Main Parts
ey
Hf =
o\ ,
b} Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Models \** S B ERfE | ElEA $HE R | TR Hish st $t
40 | SOTPIMO | S220PROOA SR e O NGO | SIISLOOSE0 | SDILLOSGL | SINGOOS6 | S22INGOOSE2
48 | SOTPIMY | SIOPROOS DS LSOOI syovepous) | SISLO0SK0 | SHILLOOSEL | SINGOSSL | SHINGOOSR | UYIZSGAS
S6 | SPISed | S20PROOS DD LSO syneposgl | SISLOSE0 | SIILLOOSSL | SIINGWSEl | SI2INGOOSK #11
64 | STPIM | S2OPRODGH e L SOONCOOG41 | S201SL00560 | SIDILLOOS6L | S20INGOOSL | S22INGO0S6




FT7013-2-LJOIEIM

FT7000 GAUGE PARTS LIST

Main Parts
N & =
%
3t
gl o Throat plate Presser foot asm Man feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Model G B wfil | EemE b R | TR Bt st $
0| s | soppopuy R SRR syNconi | S0ISL00S60 | SILLOGSSL | SI2INGOOSGL | SZ2INGONS6)
8 | g | sered LSRR sunepue) | SISLse) | SIILLOGL | SIINGOOSL | SIINGOOSE | UYIZGAS
6| e | sopRoser L SIDOBE{spnegss | osousLoose) | SIILLOSEL | SHINGOOSSL | SHINGOOSG #11
64 | SomPien | suopRogw L SDDRBE o spvener | osoisoose) | SIILOSEL | SHINGOOSSL | SHINGIOSG
FT7015-0-0232M
Main Parts
e
= =
#
s
it o Throat plate Presser foot asm Mamn feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Model SH R LR | BT SHe Eisg | TR Higst Hitgpt 3
3| IS0 | SRS SRS LD SNCO0400 SOILLO0SEL | SIANGUS6I | SIANGOOS6) | UYIZSGAS 411




FT7000 GAUGE PARTS LIST

FT7039-0-000M
Main Parts
e %
S\, _
| B -
AW )

il - Throat plate Presser foot asm Man feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Model S ) e st Fisme | TR Higst gt bt
40 | SHITPRMOL | S22IPROSM4 DI e R spNCo00 | SD2ISLODSGD | SIALLOGSS | SIANGUOS6L | SIINGOS®

A | IRl | S)dIPROSMY UL spnepgy | SIS0 | SILLOGSGL | SIINGOSSL | SHINGOOS | UYISGAS
S6 | S0Pl | S22IPROSS6 DO LSRR spnengss | SpIsLose0 | SILLOSGL | SIAINGOOS6L | SI2INGOOSED #11
64| SRR | S2IPROS6M DD LD spneoea | SIS0 | SILLOSGL | SIAINGOOS6L | SI2INGOOSE2
FT7039-1- OO0 M
Main Parts
[
£ =
3
bit) Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Models '\ S R e sh e | TR gt gt gt
s | osoomeosed | soppsel P o SN spNcoosel | S0ISLOOS0 | SIILLOOSL | SIANGOGS6L | SINGOOSE. | UYIZBGAS
64 | soommsn | some (B0 Lo SDORWS epvemen | soisLoos) | SHILLOSEL | SINGUSEL | S2INGOSR #ll

*OPTION-MAKE TO ORDER




FT7039-2- LJLILIM

FT7000 GAUGE PARTS LIST

Main Parts o
[ e
( @ i
=t \\ ' :
LA > i
el Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Modes \ §H I L | Ebsfi 4t Fme | TR BT Heitgpt $
40 | SUTRMOL | SIIPOSAM MDD SONCOMOD | SISLODSGD | SIQILLOOSGL | SIANGOOSSL |  SI2INGOS6)
48 | SUTRML | SIPROA L SONCOMSD | S0ISLOOSG0 | SIDILLOOSGL | SINGOOS6L | SIANGOOSE2 |  UYIZSGAS
S6 | suiesel | SIPRSSe e )t SONCOS6L | SISLODSGD | SIQILLOOSGL | SIANGOOSSI |  SI2INGOS6) #11
64| SITPMRL | SDIPFO96M L SOONCOOG4L | SQISLOOSGD | S2ILLOOS6I |  SINGOOS6L | S2INGOOSE
FT7039-0- LJCICT M /TCO08
Main Parts
[
W\ N\ FH =
$ s
e} Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Model S B TR | B She Eisge | TR HieT et $
S6 | SOITPNSE) | SDQIPRO%SG USSR spNcnosel | SISLOS60 | SIALLOGSSL | SINGOOSEL | SHANGOS®. | yiasgas
64 | SDITPNR | S)2IPROSG MDA LSO syunepoget | SIISLOSE0 | SMILLOOSEL | SAINGOOSGL | S2INGOOSR #11




FT7000 GAUGE PARTS LIST

FT7060-0-4 ]I M
Main Parts
i
. fZ?
%% S <
s
Eidl ; Throat plate Presser foot asm Man feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Models \ * SH I TR | R SHE FEe | TR Bt st 3
SO | STPe0s | S221PR6OSIO SRR SO spiNce0s20 | S0ISLOOSG0 | SQILLOOSEL | SINGOOS6l | S2INGEOE0
S6 | SITPGSE | S22IPR6OSED DAL D0 opNegnsg) | SouSLO0SED | SIILLOOSEL | SIINGOOS6L | SINGASK0 | UYIISGAS
60 | STPE0GI0 |  5221PR6GN0 DDA L0 gy | SISLO0SED | SIILLOOSEL | SIINGOOS6L | S2INGEOSKD #10
64 | SOITPE0G0 | S2IPRGGA0 D)L D0 opnconely | SIISLOOSED | SIILLOOSEL | SIINGOOS6L | SI2INGAOSKD
*OPTION-MAKE TO ORDER
FT7060-1-4 CICIM
Main Part
i S\
< fZE
B Eft:
A\ , | | .
Throat plate Presser foot asm Mann feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Models \ B S B Eafl | EsmE SHe Fimer | T | ansst st $t
)| IR | SoupRes) i D SANCASI | SIISLOSR) | SMILLASSL | SOINGSSL | NGRS | (o
6| sorese | soipResy R L S SOINCOOSGD | SISLOOS6D | SILLOOS6L | SDINGOOSGL | SINGEOSS) | Cyuidd)
60 | s | sopRege L S SOINCAOSOD | S2ISLOOSED | SDILLOOSGL |  SIANGOOS6l |  SI2INGEse0 NS
64 | sormesi | suipResy R L S SONCOOGA0 | S22ISLODSGD | SDILLOOSGL |  SIINGOOS6 |  SI2INGEse0 l

*OPTION-MAKE TO ORDER




FT7000 GAUGE PARTS LIST

FT7060-0-4 DI M /KI00

Main Part
HR |

o\ =
st

Eidl) ; Throat plate Presser foot asm Mam feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle

Models \** S R Eafis | bt SHE Fimen | TR Aist st 3
50| S2UTPG0SI0 | S221PRGOSIO SR e N S NCROS20 | SIISLOOSG0 | SIILLOSGL | SIINGOOSSL | SX2INGEOSE0
S6 | S0ITPAOSED | S221PREOSED WD LSO onineqised | SIS0 | SIILLOSGL | SIINGOOS6L | SI2INGAOSKO UYTISGKS
60 | S2UTPGOS | 5221PR6OG00 DDA LSRR o) | SIISLOOSED. | SIILLOSEL | SIINGOS6L | SRINGESeD Ho
64 | SITPGOS0 | S22IPReGA0 SUDAN) L SN0 oneooga) | SIISLOOSED. | SIILLOSEL | SIAINGOS6L | SIRINGESeD

*OPTION-MAKE TO ORDER

FT7200-0-0 0 H

FT7200-0-JCH

Matn Parts

g\ \ B \?/ e

S\ gt

= Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Unper looper Lower looper Needle quide Needle quide Needle

Modes \ S B ERfE | ERE $He EERE | TR B st $
S6 | S0TROSST | S00PRsRy [t SR SONCOSSL | SDISLOOSGD | SIMLLOGSGL | SIAINGOOSSL | SDINGOOSR | uvissgas
64| SOUTPOGS | SuopRge N L SUIDRGSE SOONCOOS4 | S2ISLOOSK | SIMLLOGS6L | SIAINGOOSGL | S22INGOOSE2 #14




FT7000-0-356M
General Plain Seaming

— i (R )

CHING CHI MACHINE CO,, LTD
http://www kingtexsewing.com.tw

The specifications and / or appearences of the equipments described in
this catalogue are subject to change without further notice.
FiBuspriER BEHHNNR IETEFEMS MAER 2 LIRS NS TSNS LR RHEa R

C. KBS BIRAT)



